INSTRUCTIONS

Elecliak

@
Tractor

ES8M AND E1OM HEADLIGHT KIT
MODEL APT1

WARNING: Remove battery clamp termin-
ating wire 2-01 from the positive post of
battery B2 and replace the battery cover
before proceeding with this ingtallation.
Do not lower the control panel on to the

exposed battery terminals.

1. Place the template with the large hole on the
outside left corner (while facing the front of
the tractor) of the grill. Allow the template
to lay flush with the inside edge of the raised
grill edge. See Figure 1.

TEMPLATE

X i
J

GRILL

HOLES REQUIRED IN GRILL TO INSTALL
HEAD LIGHTS. USE TEMPLATE

Figure 1

2. Using a pencil or scriber, draw the outline of
the 2-1/8 inch diameter hole using the tem-
plate as a guide. If neces=sary, determine
the center of this hole by laying a straight
edge across opposite pairs of registration
marks on the circumfierence of the template
and drawing a line where it erosses the hole's
center.

3. Center punch the cross lines of the smaller
template holes for aceurate drilling. Make
sure the template has not shifted since ouf-
lining the larger hole.

4. When the template is removed, the outline of
the 2-1/8 inch and the centers of the mounting
holes should be clearly marked.

5. Cut the 2-1/8 inch diameter hole using the
outline of the template,

6. Drill the two 0. 185-inch diameter mounting
holes with a #13 drill bit.

7. Reverse the template and repeat steps 1
through 6 for the right corner of the grill.

8. Secure the socket assemblies to the brackets
with 6-32 x 3/8-inch pan-head serews, lock-
washers, and nuts as shown in Figure 2.

9, Becure each bracket assembly to the inside of
the grill with 6-32 x 3/8-inch pan-head screws
lockwashers, and nuts as shown in Figure 2.

Figure 2

10. Lower the upper control panel so its mounted
components are exposed as shown in Figure 3.

PANEL TIPPED FORWARD
TO MODIFY WIRING

Figure 3

GENERAL @3 ELECTRIC



DB ElecTrak —

CIRCUIT BREAKER

11. Place the template for the switch mounting
hole in line with, and between the PTO switch
and the key switch as shown in Fignre 4A, and

center pu.nth I?IE cross-lines of the hole for CONTROL
accurate drilling. PANEL
1
DASH | FROM FROM ;
COMPARTMENT | HEAD LIGHTS LISHT SWITCH |
CONNECTIONS ON CONTROL PAMNEL FOR
Z6AEBAL B 26AEIOAA MODELS
L pia TEMFLA
HOLE R Figure 54
HOLE REQUIRED IN DASH COMPARTMENT i = E T s
TO INSTALL LIGHT SWITCH . @ SREAKER m-z—-l
! CONTACTOR ' #80-42 | Dg:rm.
Figure 4A FROM e
! LIGHT SWITCH !
12. Remove the template and move the control #80-4 5 HEAD. LIGHTS |
cabinet wiring away from the hole to be i G5
t s et : COMMECTIONS ON CONTROL PANEL
drilled. ];J_rlll a 1/2-inch diameter hole as FOR 2GAEBBA B 2GAEIOBA MODELS
marked with the template.
Figure 5B
13. Mount the light switch as shown in Figure 4B.
GRILL
“#80-40 . —Jﬁ
8 ].{ T
DASH 'I | N i I1.
COMPARTMENT : ey oo
#80-42 L = h
KNURLED #B0-40
FACE NUT o | FROM LIGHT
BACKUP NUT | i )i \eeoqo;  SWITCH
Figure 4B BACK VIEW OF HEAD LIGHTS
Figure 6

14. Attach furnished wires 80-40 and 80-42 to the
rear of the light switch as shown in Figure 4B.
b} All Other Models

Attach wire 80-41 to the L contactor as
shown in Figure 5B.

13, Attach the free end of wire 80-42 to circuit
breaker CB-2 where existing wires numbered
8 are attached, as shown in Figures 5A and

Gl 18. Recheck all wiring and connections for correct-

16. Attach wires 80-40 and 80-41 to the headlights neggand Helitness:

hown i ig ; ;
as shown in Figure 6 19. Reinstall the upper control panel using care to

17. a) Models 26AESAA and 26AE10AA reposition the wires as the panel is closed.
Attach wire 80-41 to circuit breaker CB-3 20. Reconnect the clamp to the positive terminal
as shown in Figure 5A. of battery B2.

General Electric Company

o gzt St | GENERAL @D ELECTRIC

Schenectady, N.Y. 12345

5=72 (500)



= e e b e e e 00 00 00 N RN Ei

PACKING LIST
ES8M/E1OM HEAD LIGHT KIT

AP71AA (155C8166G1)

NAME

BRACKET

SOCKET ASSEMBLY

LAMP

SCREW, PAN HD. 6-32 x 3/8
LOCKWASHER, SPRING #6
NUT, HEX 6-32

SWITCH, LIGHT

WIRE, MARKED 80-42
WIRE, MARKED 80-41
WIRE, MARKED 80-40 3
TEMPLATE

TEMPLATE

INSTRUCTIONS

PART NUMBER
17888290P1
244A7446P1
244A7443P1
N80P13006B6
N405P7C6
N210P13B6
243A4531P3
178B8294C1
244A7453G2
244A7453C1
17888304P1
178B8306P1
GEH4003




